
  
TOWN OF MANCOS 

BOARD of TRUSTEES WORKSHOP  
April 12, 2023 6:00 P.M. 

Workshop – Mancos School Board 
Town Hall Board Room 

Monthly Board Workshops are for Board discussion purposes only. Decisions cannot be made during 
these sessions. These workshops are open to the public, however public comment will not be accepted. 

BOARD of TRUSTEES MEETING  
April 12, 2023 7:00 p.m. 

 
AGENDA  

A. Call to Order 
 

B. Pledge of Allegiance and Moment of Silence 
 

C. Roll Call 
 
D. Approval of the Agenda 

 
E. Approval of the Minutes of March 22, 2023 

 
F. Audience Business 

 
G. Announcements 

 
H. Treasurer’s Report: March Bills & Claims 

 
I. Committee Reports 

• Montezuma County Commissioner Update 
[...]
Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 16 

Agency Reviews 

We will facilitate the reviews by CDPHE and 
obtain necessary permits for construction and 
implementation. The anticipated permitting steps 
include a Site Application Amendment, Process 
Design Report, and Final Plans and 
Specifications submittal for the new Headworks 
addition. All permitting costs will be the 
responsibility of the Town. Permits will be 
submitted to the Town for review prior to 
submission. Virtual meetings will be held to 
review Town comments. 

Pre-Bid Conference and Site Meeting Support 

JVA will facilitate a pre-bid meeting to provide 
project overview and answer questions from 
qualified bidders. An agenda and meeting notes 
will be prepared to document the meeting. A site 
visit will follow the meeting, so bidders can 
review field conditions. JVA will assist the 
Town with issuing Addendum(s) prior to the bid 
deadline. 

Construction Observation Services 

Construction observation services will be 
provided by JVA for the new Headworks 
addition. The work will include weekly 
construction progress meetings during active 
construction. JVA has assumed 16 weekly 
construction meetings and six total site visits 
that will occur during major project milestones.  

JVA will also review equipment and material 
submittals, RFIs, and change orders as part of 
the construction services scope.  

We will use the Contractor’s as-built plans to 
update the original design drawings and provide 
record drawings to the Town. 

Observation of Commissioning Services 

JVA plans to attend the equipment 
commissioning and will prepare a report 

documenting the activities and results of the 
commissioning. We have assumed a two-day 
site visit to observe the commissioning of the 
coarse screening and grit removal system. 

Influent Evaluation for Drum Screen 
Improvements  

The Town of Mancos was experiencing flooding 
events in their headworks following the 
installation of 1- mm micro-screens as part of 
the original MSABP project. Based on the 
recommendation from the Town of Mancos, 
Colorado, Wastewater Treatment Facility 
Upgrade Project, Engineering Opinion Report 
(Eaton Report) Prepared by Eaton Engineering, 
LLC, on July 5, 2020, the Town upgraded their 
existing 1-mm drum screens with 2-mm drum 
screens. The larger screen size has, to date, 
eliminated the flooding issues within the facility. 

To better understand changes to the water 
quality of the influent from to the larger screen 
size, Town has collected influent samples and 
tested for solids and BOD5. A review and 
analysis of historical sample results collected by 
Town Staff will be performed. Additionally, 
data from the appropriate Eaton Reports will be 
included in this analysis. Based on the available 
data, JVA and our subconsultant will provide a 
letter report summarizing the changes in influent 
loading (TSS and BOD) due to the installation 
of the 2-mm drum screens and provide updated 
flow and loads that will need to be treated by 
either the MSABP or SBR. 

Since the specifics of the influent data has not 
been provided by the Town, additional sampling 
may be needed. Based on permit effluent limits, 
current and future, it is recommended to have a 
good understanding of your influent BOD, TSS, 
FOG, and ammonia concentrations. 

Our project approach for this task includes 
evaluation of all existing data. Based on the 
informational goals desired by the Town, JVA 



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 17 

and our subconsultant will provide a list of 
additional data needs and present them to the 
Town. If the collection of additional information 
is agreed upon, it is assumed that Town staff 
would collect the samples and send them to the 
lab for analysis. If no additional information is 
needed, then we can proceed with the existing 
data evaluation and summarize the influent 
loading characteristics that would need to be 
treated by the MSABP. It should be noted that 
the installation of course screening and/or an 
equalization basin would impact the results of 
this report 

MSABP Repair of Auto Aeration System  

Based on the summary provided in the Eaton 
Report, the existing fine bubble air diffuser 
system has not worked reliably since Project 
commissioning. The system is currently 
operated in manual mode with full air delivery 
provided to each treatment cell. 

The diffusers are supplied by blowers that 
provide varying volumes of air based on the DO 
sensors and VFD control loop integrated into the 
system. If working properly, varying DO 
concentrations would be targeted to the different 
treatment cells/stages since the population of 
diverse microorganisms have preferences for 
different DO concentrations. A properly 
operating system would allow for reduced 
aeration energy consumption which would 
decrease annual O&M costs. Also, targeting 
ideal DO and pH ranges in different stages of the 
treatment process can promote the growth of 
certain microbial populations in the sequential 
treatment stages that are advantageous to the 
over treatment performance of the MSABP. 

Although the issue causing the system 
malfunction has not been identified, it has been 
hypothesized that the automated aeration system 
is not working properly due to biofouling of the 
DO probes. The goal of this task is to identify 

the reason behind the system malfunction and 
identify how to fix the system so it can work as 
intended. 

Our project approach will include operator 
interviews and a site visit(s) to visually inspect 
the DO probes and associated equipment for the 
aeration system. JVA and our subconsultant will 
also evaluate historic DO data (if available) to 
compare the aeration system and DO 
concentrations for when the aeration system was 
operating properly versus when the system was 
operating in manual mode. A review of the 
equipment installed and their specifications, the 
automation loop, and recommended DO 
concentrations for each stage, along with any 
other design documents provided by the initial 
engineering team and vendor, will also be 
reviewed to better understand the system. We 
will provide a report summarizing our findings, 
recommendations for system optimization, and a 
cost estimate for bringing the system into a state 
of proper operation. The cost estimate will 
include vendor quotes and references to clients 
using their equipment for wastewater treatment 
to ensure a more robust DO probe is 
recommended. 

Potential challenges with this task arise if 
biofouling is not the issue and the faults are 
electrical, SCADA, or coding related and may 
require specialty teams to diagnose the issue.  

Short Circuiting Repair: Port Plug Installation 
and Cost Estimate 

The Town’s MSABP secondary treatment 
system has experienced short-circuiting, 
resulting in substandard hydraulic retention 
times (HRTs) and poor wastewater treatment. 
The Eaton Report describes possible remedies to 
the short-circuiting, including installing headers 
to distribute flow more evenly and eliminate 
short-circuiting. A review of the Eaton Report 
and the associated design drawings indicates that 



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 18 

24”x24” ports were installed at the top and 
bottom of each treatment cell within the 
MSABP. Having open ports at the top and 
bottom of each treatment cell allows the 
wastewater to preferentially travel along either 
the surface or along the bottom of the treatment 
cells, bypassing the attached growth media and 
resulting treatment. 

Plugging of selected ports is recommended to 
reduce the amount of short circuiting within the 
MSABP treatment trains. It is proposed that 
every other port within each MSABP treatment 
train be plugged to allow wastewater to pass 
through the treatment cells and over the attached 
growth media in an over/under and serpentine 
manner. It is also proposed that since the impact 
of these repairs is currently unknown, although 
suspected to be beneficial, a temporary, low-cost 
solution should be installed in lieu of a more 
permanent repair. For example, nylon or pvc 
sheets could be bolted over the holes and sealed 
in a manner that prevents wastewater from 
flowing through the ports. Town operations staff 
will be consulted to determine if the proposed 
interim solution is compatible with the MSABP 
treatment trains and/or if it is a project that can 
be implemented by Town operations staff vs. 
hiring a contractor to install the proposed port 
plugs. 

A detailed, Class 3 cost estimate for this repair 
will be prepared in accordance with Association 
for the Advancement of Cost Estimating 
(AACE) and submitted for review by Town 
staff. Considerations in the cost estimate will 
include the location and number of port plugs to 
be installed, the types of plug materials and 
anchoring systems recommended, and the 
installation requirements of the proposed repair. 
Costs will also be evaluated for the work to be 
either self-performed by Town staff or 
performed by a contractor. Self-performed work 
will be based on the preference of the Town staff 
and their capacity to perform the work. 

Cost Benefit Analysis of Upgraded / Expanded 
MSABP vs. Replacement with Equivalently 
Sized SBR 

The Town would like to understand the cost to 
benefit of repairing and expanding their existing 
MSABP versus replacing the process with a 
SBR. As noted in the reports and supplemental 
documentation provided by Eaton, the MSABP 
has experienced numerous challenges since its 
commissioning, including, but not limited to: 

 Lack of preliminary treatment including 
coarse screening and grit removal 

 Influent lift station fouling 
 Lack of proper flow equalization 
 Improperly applied primary treatment 

including micro-screening and grit 
classification 

 Short-circuiting in the secondary 
treatment trains 

 MSABP is undersized to meet the 
design flow of 200,000 gal/day and does 
not provide hydraulic retention times 
(HRT) adequate for the design 
flows/loadings 

 Malfunctioning aeration system 
 Overloaded tertiary disk filter and/or 

lack of additional tertiary treatment 
including clarifiers 

 Failing UV disinfection system 
 Lack of proper cold-weather protection 

around the MSABP units 

Although the RFP explicitly states that several 
of these deficiencies will be evaluated at a later 
date, budget-level cost analysis will be provided 
for all items listed in the RFP as they are 
considered necessary for the long-term success 
of the WWTF should the MSABP be retained or 
replaced by an SBR. The following assumptions 
are made for both MSABP and SBR 
technologies: 



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 19 

 Both MSABP upgrades/expansion and a 
new SBR technology will be capable of 
treating an average design flow of 
200,000 gallons per day. An organic 
loading rate of 584 lbs/day at an 
assumed BOD influent concentration of 
350 mg/L, and a TSS loading rate of 375 
lbs/day at an assumed influent 
concentration of 225 mg/L was used for 
the initial design. However, based on the 
Eaton Report, these values may not be 
representative of the WWTF influent. 

 Design organic and TSS loading rates 
will be re-evaluated for both MSABP 
and SBR technologies  

 The new preliminary treatment and 
headworks will be constructed and 
utilized regardless of whether the 
MSABP is retained or replaced by an 
SBR. 

 Both MSABP and SBR technologies 
will meet CDPHE Design Criteria for 
Domestic Wastewater Treatment Works, 
most current version. 

 A desktop analysis for flow equalization 
will be included for both the MSABP 
and the SBR technologies. 

 Existing primary treatment including the 
newly installed 2-mm drum screen and 
grit classifier will remain for both the 
MSABP and SBR analysis. 

 Solids separation will be included only 
for the MSABP. 

 SBR treatment typically has a 
clarification/decant step as one of the 
final sequences of the process. 

 The existing tertiary disk filter and UV 
system will remain for both the MSABP 
and SBR technologies. 

 Dewatering and solid handling / disposal 
will be required for both MSABP and 
SBR technologies. 

A Class 5 cost estimate in accordance with the 
AACE for each of the proposed technologies 
will be provided. A Class 5 cost estimate 
generally has an accuracy of –30%/+50%. 
Additionally, a 20-year net present worth 
evaluation of the total cost of ownership of each 
project will be provided. This evaluation will 
include such considerations as capital cost, 
operations and maintenance, and annual 
inflation. Information provided by Town staff, 
equipment manufacturers, contractors, and 
information contained in the Eaton Report will 
be incorporated into this cost benefit analysis. 

Potential challenges for this analysis lie in the 
comparison of two separate secondary treatment 
technologies. The MSABP is a continuous flow, 
attached growth technology; whereas the SBR is 
a batch- style, activated sludge process. Each 
type of facility has its own administrative, 
operation, and maintenance requirements in 
addition to different facility classification 
requirements as outlined by the Water Quality 
Control Division’s (WQCD) Regulation 100 - 
Water and Wastewater Facility Operators 
Certification Requirements. To mitigate these 
challenges, it is proposed that a non-monetary 
comparison of the two alternatives be included 
in this analysis. 

The findings of this analysis will be provided to 
Town staff for review in the form of a draft 
report. Once the report has been reviewed by 
Town staff, a final report will be prepared and 
submitted. 

Town Communication 
To maintain schedule, an open line of 
communication will be maintained with 
biweekly meetings (virtual and in-person) to 
provide the Town with an updated status on the 
project progress. Key workshops will also be 
coordinated to ensure design concepts are 
understood and the Town has ample opportunity 
to provide input.  



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 20 

JVA will create a Microsoft OneDrive file 
sharing site to upload documents for review by 
the Town and allow the Town to download 
requested data. 

Challenges/Resolutions and 
Additional Ideas/Approaches 
JVA understands funding to achieve the Town 
of Manco’s goal is limited and the WWTF 
repairs are being prioritized in phases as project 
funding becomes available. This appears to be 
one of the biggest challenges to completing the 
necessary repairs that are required so the WWTF 
can meet its discharge permit. JVA can help the 
Town explore funding options, such as dollar for 
dollar matching, using its extensive knowledge 
and funding experience.  

Funding  
JVA has a strong reputation for being creative 
when it comes to project funds. Often smaller 
communities do not have limitless, or even 
adequate, financial resources. JVA is well-
versed in the available State and Federal funding 
opportunities for infrastructure projects, and we 
will assist the Town in pursing grant and/or 
loans to fund the necessary infrastructure 
improvements. We understand the importance of 
funding when working with small communities 
and do our best to even seek financing for the 
engineering services that we provide. The vast 
majority of our environmental projects involve 
State or Federal funding assistance. JVA 
generally takes the lead on the application 
process and meeting the conditions of the 
grant/loan after the award. Listed below are 
some funding sources that JVA and our staff 
have assisted our municipal and Special District 
clients in obtaining for water infrastructure 
projects:  

 DOLA Energy and Mineral Impact: The 
Town may qualify for the Energy and 
Mineral Impact Assistance Fund. This 

fund provides financial assistance for 
water treatment projects. The assistance 
[...]
 60% Design Documents and OPC 4 $880 12 $2,208 15 $2,460 15 $2,220 36 $4,464 24 $2,976 40 $6,080 146 $21,288 $5,650 $6,215 $27,503
 Review 60% Drawings with the Town (Virtual) 3 $660 3 $552 3 $492 3 $372 12 $2,076 $2,076
 Update Drawings with Town Comments 2 $368 4 $656 3 $372 6 $744 6 $912 21 $3,052 $3,052
 Bi-Weekly Progress Meetings and Notes (4) 2 $440 4 $736 6 $984 4 $592 2 $248 4 $800 22 $3,800 $3,800

 TASK 3 SUBTOTAL  9 $1,980 21 $3,864 28 $4,592 19 $2,812 44 $5,456 30 $3,720 46 $6,992 4 $800 201 $30,216 $5,650 $6,215 $36,400
Phase 4 95% Design Phase

 95% Design Documents and OPC 4 $880 16 $2,944 20 $3,280 20 $2,960 28 $3,472 24 $2,976 40 $6,080 152 $22,592 $7,250 $7,975 $30,567
 Review 95% Documents with the Town (Virtual) 3 $660 3 $552 3 $492 3 $372 3 $372 15 $2,448 $2,448
 Update 95% Documents with Town Comments 2 $368 4 $656 2 $296 4 $496 4 $496 4 $608 20 $2,920 $1,000 $1,100 $4,020
 Bi-Weekly Progress Meetings and Notes (4) 2 $440 4 $736 6 $984 4 $592 2 $248 4 $800 22 $3,800 $3,800
 Final Design Submittal to CDPHE and Approval Process 2 $440 2 $368 4 $656 8 $1,464 $100 $100 $1,564

 TASK 4 SUBTOTAL  11 $2,420 27 $4,968 37 $6,068 26 $3,848 37 $4,588 31 $3,844 44 $6,688 4 $800 217 $33,224 $100 $8,250 $9,175 $42,400
Phase 5 Influent Evaluation for Drum Screen Improvements

 Evaluation of Existing Data 1 $220 1 $164 24 $3,240 26 $3,624 $3,624
 Influent Loading Summary Report 1 $220 1 $164 20 $2,700 22 $3,084 $3,084

 TASK 5 SUBTOTAL  2 $440 2 $328 44 $5,940 48 $6,708 $6,700
Phase 6 MSABP Aeration Study

 Operator Interviews and Site Visit 16 $2,160 16 $2,160 $600 $600 $2,760
 DO Data Evaluation 10 $1,350 10 $1,350 $1,350
 Review of all Design Documents and Existing Information 12 $1,620 12 $1,620 $1,620
 Vendor Quotes and Reference Interviews 12 $1,620 12 $1,620 $1,620
 Aeration System Report and OPC 1 $220 2 $328 2 $296 22 $2,970 27 $3,814 $3,814

 TASK 6 SUBTOTAL  1 $220 2 $328 2 $296 72 $9,720 77 $10,564 $600 $600 $11,200
Phase 7 Short Circuiting Repair: Port Plug Installation

 Evaluation of Interim Solutions 1 $220 2 $328 2 $248 2 $248 24 $3,240 31 $4,284 $4,284
 Meeting with Town Regarding Potential Solutions 2 $328 8 $1,080 10 $1,408 $600 $600 $2,008
 Tech Memo and OPC for Selected Interim Solution 1 $220 1 $164 2 $296 2 $248 2 $248 20 $2,700 28 $3,876 $3,876

 TASK 7 SUBTOTAL  2 $440 5 $820 2 $296 4 $496 4 $496 52 $7,020 69 $9,568 $600 $600 $10,200
Phase 8 Cost Benefit Analysis of MSABP vs SBR

 Identify Upgrades Needed for MSABP 1 $220 12 $2,400 39 $5,265 52 $7,885 $200 $200 $8,085
 Identify Modifications Needed to Transition to SBR Facility 1 $220 4 $656 31 $4,185 36 $5,061 $5,061
 Draft Letter Report of Findings 2 $440 24 $3,240 26 $3,680 $3,680
 Final Report with OPC 1 $220 2 $328 32 $4,320 35 $4,868 $4,868

 TASK 8 SUBTOTAL  5 $1,100 18 $3,384 126 $17,010 149 $21,494 $200 $200 $21,700
Phase 9 Bidding Services 

 Preparation of Bidding Documents 2 $440 2 $368 4 $656 4 $496 6 $744 4 $608 22 $3,312 $1,000 $1,100 $4,412
 Attend Pre-bid Conference and Minutes 16 $2,944 $2,944 $350 $350 $3,294
 Repsond to questions and submit addenda 2 $368 6 $984 4 $496 4 $496 4 $608 $2,952 $2,350 $2,585 $5,537
 Assist with Contract Award 1 $220 2 $368 4 $656 $1,244 $1,244

 TASK 9 SUBTOTAL  3 $660 22 $4,048 14 $2,296 8 $992 10 $1,240 8 $1,216 22 $10,452 $350 $3,350 $4,035 $13,200
Phase 10 Construction Services 

 Pre-Construction Meeting 2 $440 12 $2,208 4 $656 2 $248 20 $3,552 $350 $600 $1,010 $4,562
 Weekly Construction Meetings (Virtual - assumes 20) 4 $880 24 $4,416 32 $5,248 12 $1,488 20 $2,700 92 $14,732 $14,732
 Site Visits (assume 6) 72 $10,656 72 $10,656 $2,500 $3,100 $5,910 $16,566
 Respond to RFIs and Change Orders 2 $440 10 $1,840 24 $3,936 8 $992 8 $992 6 $810 58 $9,010 $1,375 $1,513 $10,523
 Submittal Review 2 $440 6 $1,104 24 $3,552 6 $744 8 $992 46 $6,832 $1,375 $1,513 $8,345
 Equipment Start-Up 16 $2,944 16 $2,624 $2,000 $2,000 $4,200 $4,200
 Close Out Documents & Record Drawings 2 $440 4 $736 8 $1,312 4 $496 8 $992 14 $2,128 40 $6,104 $6,104

 TASK 10 SUBTOTAL  12 $2,640 72 $13,248 84 $13,776 96 $14,208 32 $3,968 24 $2,976 14 $2,128 26 $3,510 328 $50,886 $4,850 $8,450 $14,145 $65,000

SUBTOTAL ALL TASKS 72 $14,740 193 $35,512 267 $40,836 203 $30,044 134 $16,368 107 $13,268 120 $25,840 336 $46,400 1407 $293,000

Notes
Unit Cost per each geotechnical boring is $1,250; additional mobilization if required is $3,800. Proposed fee assumes all borings would be completed during the same site visit.
Cost per Hydrovac pothole is based on a ten hour day at a rate of $4285.36. Anything past 10 hours will be a per hour rate of $295.00. The rate will be increased to $330 per hour if large rock is encountered. Typically two potholes can be completed in a ten hour day.

STRUCTURAL 
DESIGN ENG
Emily Bobrick

$124/hour

STRUCTURAL 
LEAD 

Kate Benton

$156/hour

SENIOR PROJECT 
MGR

Adam Racette

$184/hour

 SENIOR PROJECT 
ENG 

Anna Moderski

$164/hour

TOTAL COSTS
(Rounded to Nearest 

100)

DRAFTING LEAD
Jon Driggers

SUBTOTAL 
LABOR COSTS

PRINT REIMBURSIBLESHRS $

EXPENSES

SUB- 
CONSULTANTS

$135/hour

PRINCIPAL
Josh McGibbon

PROJECT ENG 
James Cochran SWIFTWATER

$152/hour
LINE ITEM

TOTAL LUMP SUM ENGINEERING FEE

                DESCRIPTION OF SERVICES $220/hour $148/hour



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 25 

Appendix: Representative Projects   
Detailed below are examples of JVA-led wastewater projects. These projects highlight our experience in 
representing communities of all sizes with water and wastewater facilities and construction. We 
encourage you to call our references, as we believe you will find positive feedback from every project the 
JVA design team has been involved in. 

C Lazy U Ranch Wastewater Treatment Facility 
Grand County, CO 

 

Owner Contact:  
Paul Klees  
Assistant General Manager 
970.887.3344 

Key Personnel: Josh McGibbon, James Cochran, 
Browns Hill  

JVA completed the design, permitting, and construction administration for the C Lazy U Ranch 
wastewater treatment facility. This project included the Nebula™ MultiStage Biofilm System to meet 
stringent ammonia and total inorganic nitrogen (TIN) effluent limits at low temperatures (5o C). The 
design included an influent pump station, automatic fine screening, secondary process, and UV 
disinfection. Permitting for the project included 1041 approval from the county and CDPHE Site 
Application, Process Design Report, and Construction Approval. 

Roundup River Ranch Water and Wastewater Treatment Systems  
Eagle County, CO 

 

Owner Contact:  
Paul St. Ruth 
Facilities Manager  
970.926.2448 

Key Personnel: Josh McGibbon, Anna Moderski, 
James Cochran 

This project involves development of both water treatment and wastewater treatment systems for a camp 
for children with serious illnesses. JVA provided design and technical assistance to the planning and 
engineering team, focusing on the design and permitting of the 15,000 gpd water and wastewater systems 



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 26 

for the facility. The advanced water system included PWSID permits for surface water treatment with 
ultrafiltration membranes and manganese removal treatment system, along with UV disinfection prior to 
chlorination to minimize disinfection byproducts. Upon completion of the PER and site application, the 
wastewater system incorporated a New Technology Review that resulted in a full scale demonstration 
pilot of the innovative Nebula™ MultiStage Biofilm System, which is the first installation of its kind in 
Colorado. Throughout the project, JVA has successfully coordinated with a team of planners, architects, 
and another civil site engineer for the camp, including water system modeling and fire pump station 
design.  

design and permitting of a 0.027 MGD Nebula™ MultiStage Biofilm System to meet ammonia limits for 
surface water discharge.  This project involved new screening in preliminary treatment tanks, expansion 
of the existing Nebula™ MultiStage Biofilm System in existing basin footprints to meet current CDPHE 
alternative technology requirements, upgrades to existing blowers, new clarification settling tanks 
equipped with effluent filters, relocation of an existing cloth media rotating drum filter, and capacity 
evaluation on an existing UV disinfection system.       

Town of Cedaredge Wastewater Treatment Facility  
Cedaredge, CO 

 

Owner Contact:  
Dave Smith 
Public Works Director 
970.201.6952 
David.smith@tds.net 

Key Personnel: Josh McGibbon 

The Town of Cedaredge owns and operates a 160,000 gal/day (average flow) municipal wastewater 
treatment facility (WWTF) and collection system. In order to comply with CDPHE regulations, meet 
future discharge permit limits, and increasing flows and loads, the Town needed to replace their existing 
wastewater treatment facility or complete a major upgrade to the existing facility. The recommended 
treatment alternative was a $4.6M, 375,000 gal/day (average flow) plant with a new headworks, 
sequencing batch reactor (SBR), chlorine contact and equalization basin, disinfection, effluent pumping, 
and control building with electrical room, lab, blowers, and chemical equipment. The facility was 
constructed on the existing WWTF property, and also included conversion/re-lining of the existing 
lagoons to aerobic digesters.  

JVA worked closely with the Town through the planning phase, evaluation of existing facilities, 
development of near and long-term capital improvement plans, preparation of a preliminary engineering 
report (PER) and site application in accordance with CDPHE Site Application requirements, final design, 



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 27 

bidding, and construction. JVA worked collaboratively with the Town to obtain approximately $320,000 
in DOLA and WQIF grant funds to support the design development, as well as $3.4M in secured grants 
and loan forgiveness from DOLA and CDPHE for construction. Our funding assistance resulted in over 
70% of the total project costs offset by grants which helped to make an otherwise impossible project a 
reality for the Town. JVA helped Town obtain grant funds and grants and loan forgiveness from DOLA, 
WQIF, and CDPHE. Funding assistance resulted in 70%of project cost offset by grants 

Montrose Wastewater Treatment Facility/Headworks 
Montrose, CO 

 

Owner Contact:  
Mike Martinez, ORC 
City of Montrose 
970.497.8596 

Key Personnel: Josh McGibbon, John McGee 

JVA was selected by the City of Montrose to perform a Comprehensive Performance Evaluation (CPE) 
and Regulation 85 Study on their 4.3 MGD oxidation ditch WWTP. The CPE focused on the condition 
and capacity of each major process including headworks, influent pump station, oxidation ditches, 
clarifiers, and biosolids handling facilities. JVA assisted in a detailed 14 day wastewater characterization. 
This data was used to complete a Biowin model of the existing facility and it’s ability to meet Regulation 
85 effluent limits. The CPE resulted in the identification and prioritization of near-term and long-term 
process improvements. A detailed evaluation was completed on the headworks which was identified as 
the top priority and most limiting process. JVA recently completed design and construction for a new 
headworks screen, washer compactor and replacement of their grit pumps and shafts. JVA also assisted 
Montrose with the replacement of the brush aerators and mixers in the oxidation ditches. 



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 28 

Ouray Wastewater Master Plan and Wastewater Treatment Facility Expansion 
Ouray, CO 

 

Owner Contact:  
Katie Sickles 
City Manager 
970.325.7060 

Key Personnel: Josh McGibbon, John 
McGee, Chelsea Fagan 

JVA completed a Wastewater Treatment Master Plan (MP) for the City of Ouray in December 2018. 
Preparation of the MP was a critical step in planning a sustainable future for the City. There have been 
minimal improvements to the wastewater treatment facility (WWTF) over the past ten years and the 
existing infrastructure continues to age as the City simultaneously experiences growth and increased 
tourism. The plan considered the current and projected wastewater flows from the service area, condition 
of the existing infrastructure, and ultimately recommended a new mechanical wastewater treatment 
facility to meet the current and future needs of the community. The evaluated technologies were a 
sequencing batch reactor (SBR), moving bed biofilm reactor (MBBR), and Aeromod’s Sequox 
technology. Conceptual and detailed design of the new 0.47 MGD mechanical wastewater facility to 
replace the existing lagoons began in late 2020. The project involves design and equipment selection for 
headworks screening, grit removal, moving bed biofilm reactor for secondary treatment (MBBR), 
dissolved air flotation for secondary clarification (DAF), UV disinfection, aerobic digestion, and 
mechanical dewatering. JVA also applied for a new discharge permit for the new facility and has been 
actively involved in the review and adjustment of that permit. This project is currently in the 90 percent 
design stage and is being delivered using CMAR. Also, the City has a recently constructed treatment 
facility for the Hot Springs pool which is contributing significant flows to the WWTF. The plan considers 
the current condition and operation of the WWTF. The master plan will also analyze the impacts of 
demand or flow and loading increases due to increased demand as well as flow contributions from the Hot 
Springs Pool. 

 

   



 

Town of Mancos Wastewater Treatment Facility Phase 1 Repairs 29 

Appendix: Resumes  
   



  

Josh McGibbon, PE 
 Vice President, Principal, Environmental Engineering 

Town of Cedaredge WWTF, Cedaredge, CO. Principal-in-Charge for the design, permitting and 
construction administration of a 0.375 MGD wastewater treatment facility for the Town of Cedaredge.  
The project need centered on a TMDL for phosphorus to the discharging stream segment.  The WWTF 
consists of a Sequencing Batch Reactor (SBR), influent screening, grit removal, disinfection, aerobic 
digestion, and plant effluent water straining.  The Town faced stringent future effluent limits from an EPA 
mandated Total Maximum Daily Load assessment for their discharge waterbody, Fruitgrowers Reservoir.  
Worked closely with the Town through the planning phase, evaluation of existing facilities, development 
of near and long-term capital improvement plans, preparation of a Preliminary Engineering Report (PER), 
Site Application, Process Design Report and final design. Funding assistance was also provided for DOLA 
grants and an SRF loan. 

C Lazy U Ranch WWTP, Granby, CO. Principal-in-Charge for the design, permitting, and construction 
administration of an Aquarius Nebula Moving Bed Bioreactor (MBBR) to meet stringent ammonia and 
total inorganic nitrogen (TIN) effluent limits at low temperatures (5o C). Design includes an influent pump 
station, automatic fine screening, secondary process, and UV disinfection.  A GAC odor control system 
mitigated odors from the primary processes, enabling the WWTP to be sited in the center of the ranch.  
Permitting included 1041 approval from the county and CDPHE Site Application, PDR and Construction 
Approval. 

Town of Lochbuie WWTP Improvements, Lochbuie, CO. Principal-in-Charge for the design, 
permitting of an influent pump station, grit removal and classification, and biosolids dewatering.  The 
influent pump station consists of three 2,200 gpm dry pit submersible pumps and the grit removal consists 
of two 7.0 MGD grit chambers and duty/standby grit pumps and a grit classifier for grit dewatering.  After 
the secondary process, improvements include a rotary fan press for biosolids dewatering.  The fan press is 
sized for 1,250 lbs/hr and a 17% cake discharge.  The project also included a cake pump and distributor 
for convenient solids hauling. 

City of Louisville Wastewater Treatment Plant Improvements, Louisville, CO. Principal-in-Charge 
for the solids stabilization and handling assessment for the 2.53 MGD Biological Nutrient Removal 
WWTF. The assessment sludge thickening, aerobic digestion, polymer feed systems, solids pumping, 
sludge dewatering and cake loading for land application. 

City of Montrose Wastewater Treatment CPE, Montrose CO. Principal-in-Charge for comprehensive 
performance evaluation (CPE) and Preliminary Engineer Report (PER) for the 4.32 MGD Montrose 
WWTF. The project also involved evaluating existing performance and modeling operational adjustments 
to the oxidation ditch system along with recommending minor capital improvements for meeting 
Regulation 85 effluent nutrient criteria. The most prioritized project was upgrading the fine screening and 
grit removal systems. The improvements included a new mechanical step screen along with aerated grit 
chamber and pumping improvements. 

City of Idaho Springs Wastewater Treatment Facility Expansion, Idaho Springs, CO. Principal-in-
Charge for permitting, detailed design, and construction of an expansion of the existing wastewater plant. 
Project involves a detailed evaluation of various treatment technologies to meet increased flows, loads, 
and regulatory discharge requirements and design of upgrades for a 1.0 MGD WWTF expansion. This 
expansion includes new headworks with mechanical screen, grit removal and flow monitoring, influent 
equalization, conversion of the sequencing batch reactors to aerobic granular sludge (AGS), effluent 
equalization, new digesters, and relocation of the dewatering facility. 

Pueblo West Metro District WWTF, Pueblo West, CO. Engineer of Record for the design of a 2.0 
MGD WWTF expansion project. The project involved new biosolids treatment and dewatering facility for 
improved solids processing, and headworks upgrades with grit classification and disposal. These new 
facilities will assist the District in providing more cost effective wastewater treatment and limit hauling 
costs. The project consists of new aerobic digesters and belt filter press dewatering to meet Class B 
biosolids requirements. The permitting involved site application, process design and construction approval 
from CDPHE. Provided administration of $5.4M SRF leveraged loan and construction. Following 
expansion, a Wastewater Treatment Master Plan and Nutrient Study was performed for the District. 

Education 
B.S. Montana State University, 
Civil Engineering, 2000 

Registration 
Professional Engineer: 
Colorado 2006 

LEED Accredited Professional  

Professional Organizations  
Water Environmental 
Federation 

Rocky Mountain Water 
Environmental Association – 
Executive Committee 

American Water Works 
Association 

 



  

Adam M. Racette, PE 
 Senior Project Manager  

Project Experience 
City of Montrose WWTF Headworks Improvement Project, Montrose, CO. Project Engineer for 
improvements to the existing Headworks building at the Montrose WWTF. The project includes 
engineering, construction management, and start-up.  The improvements include replacing their existing 
Headworks screen and washer compactor, grit pumps, adding VFDs to the existing blowers, controls, and 
replacing existing HVAC equipment. 

City of Glenwood Springs WWTF and Lift Station, Glenwood Springs, CO. Design engineer for a 
new 8,000 gpm lift station and 2.0 MGD WWTF. The $28.5 million capital improvement project to relocate 
the Rotating Biological Contactor wastewater treatment facility constructed in 1978 from central 
Glenwood Springs to a new parcel near West Glenwood along I-70 and the Colorado River. The project 
included feasibility studies, treatment evaluations and site selection for the construction of a new Lift 
Station, Force Main, Headworks, biological treatment process, clarifiers, RAS/WAS pumping facilities, 
covered aerobic digesters (block CMU with twin tee roof), UV disinfection, biosolids dewatering and 
disposal facilities. Advanced odor control was incorporated at all facilities. 

City of Delta WWTF Improvements, Delta, CO. Project manager and engineer for aerobic digester 
improvements including a new aeration system, mixing system, controls and covering the basins. Services 
included planning, permitting, design, cost estimating, bidding and construction administration. 

Town of Carbondale WWTF Improvements, Carbondale, CO. Project manager for a major 
improvement project at the WWTF. The existing facility needed to stay operational throughout the course 
of the project which added to its complexity. The improvements were organized into three categories 
which were safety, process performance, and operator flexibility. By performing the improvements the 
Town was able to extend the service life of the plant infrastructure and improve its performance. The 
project included flood plain analysis, odor control investigation, mechanical and electrical upgrades as 
well as piping modifications. The plant improvements included: an aeration evaluation for the plant using 
the existing centrifugal blowers to provide energy efficiency recommendations, a new course bubble 
diffused aeration system to provide more efficient mixing in the secondary aerobic digester thereby 
reducing odors, retrofitting the Headworks building with a new mechanical bar screen. 

City of Salida WWTF Expansion Project, Salida, CO. Design engineer for expansion of the WWTF to 
2.7 MGD capacity. The project included engineering, surveying, construction management, and start-up 
and operational consulting services.  The expansion replaced the outdated Trickling Filter and Rotating 
Biological Contactor treatment processes. The project included feasibility and rate studies, treatment 
evaluations, permitting, design, and construction management of new 2.7 MGD WWTF for BNR of 
nitrogen. Provided the following tasks: Project reused/repurposed several structures, New treatment 
processes constructed without interrupting existing plan treatment, Headworks modifications including 
new screenings washer-compactor and odor control system, New Kruger’s IFAS™ (Integrated Fixed Film 
Activated Sludge) treatment process, New process building for process pumping, new high speed turbo 
blowers, and rotary drum thickener, New tertiary disc filter, Retrofit the existing chlorine contact chamber 
with UV disinfection and new seasonal effluent pump station, and Reuse of existing anaerobic digestion 
and centrifuge dewatering operations. USDA funded and the facility was master planned for future 
phosphorus removal. 

City of Rifle Regional WWTF, Rifle, CO. Design engineer for the relocation, consolidation and upgrade 
of the existing wastewater treatment lagoon systems. The project included master planning, feasibility and 
rate studies, treatment evaluations and site selection alternatives for the construction of a new 27-inch 
gravity interceptor, Headworks with influent lift station, septage receiving facilities, 2.0 MGD biological 
treatment process (Siemens Orbal™ Oxidation Ditch), clarifiers, aerobic digesters, Cannibal™ Solids 
Reduction Process, UV disinfection, Biosolids dewatering and disposal. Advanced odor control was 
incorporated at all facilities. 

City of Aspen Development Review Engineer, Aspen, CO. Provide development review services for 
City of Aspen Engineering Department.  Review both major and minor development permits to ensure 
they meet all applicable City of Aspen codes and the Urban Runoff Management Plans (stormwater) 
requirements. Responsibilities also include attending meetings to review development comments and 
permits with the City. 

Town of Hayden Development Review Services, Hayden, CO. Review development permit 
applications for engineering compliance to the Town of Hayden’s standards. This includes design 
compliance with all utility, storm water, transportation and all applicable state and federal requirements. 

Education 
B.S. Michigan State University, 
Civil Engineering, 2002 

Registration 
Professional Engineer: 
Colorado, 2009 

Professional Organizations  
Rocky Mountain Water 
Environment Association  

American Water Works 
Association 

 

 

 

 



  

John P. McGee, PE 
 Principal, Environmental Engineering 

Instructor/Trainer  
Colorado State University – Part Time Instructor for teaching the Spring Semester, 3 credit hour class 
CIVE 437 – Wastewater Treatment Process Design and Fall Semester CIVE 439, 3 credit hour class – 
Environmental Engineering Concepts. 
Intergovernmental Agreement between City of Loveland and Colorado State University – Assists 
with graduate level research and water quality testing for developing technologies. Research includes 
BioWin modeling of the Loveland WWTF, Big Thompson River, Green Ridge Glade Reservoir and 
Loveland WTP water quality testing, biosolids and digester gas analyses for siloxanes, Volatile Fatty Acid 
(VFAs) analyses and wastewater characterization work for Biological Nutrient Removal. 

Wastewater Projects: Project Manager, Technical Lead or Engineer of Record for the following 
Projects: 
Leadville Sanitation District, Leadville, CO Technical lead on a complex 1.15 MGD wastewater 
treatment facility rehabilitation and improvements. The WWTF was originally constructed in 1970 and 
upgraded in 1982. The plant has not had any major improvements or rehabilitation over the last 40 years 
and is in serious need to upgrade to maintain effluent permit compliance and future water quality 
regulations. JVA is currently assisting the District with funding (State Revolving Fund program and 
Department of Local Affairs) and preliminary design of WWTF improvements which will consist of 
headworks grit system and septage receiving rehabilitation, re-purposed aeration basins, clarifier 
rehabilitation and new covers, solids stabilization and handling upgrades, and electrical and controls 
replacement. Project will be delivered using the Construction Manager at Risk (CMAR) method beginning 
July 2023.  

Mountain View Villages Water & Sanitation District, Leadville, CO Technical lead for upgrading the 
0.1 MGD sequencing batch reactor (SBR) process to include a new Headworks and FOG treatment, 
conversion of an anaerobic tanks to aerobic digesters, chemical addition for metals removal, effluent 
filtration and process control enhancements for meeting more stringent effluent nutrient concentrations. 
The project also includes funding through the State Revolving Fund program and other associated grant 
programs for financing the design and construction. Project design began March 2023.  

Mountain Valley Estates Mobile Home Community, Leadville, CO Project Manager for preparing a 
treatment evaluation for the Mountain Valley Estates WWTF which was required based on a Notice of 
Violation issued by CDPHE. JVA completed the evaluation in October 2022 and is currently working with 
the community to implement improvements to the WWTF to consistently meet effluent requirements 

City of Louisville, CO Technical lead for the solids stabilization and handling assessment for the 2.53 
MGD Biological Nutrient Removal WWTF. The assessment was kicked off in April 2021 and includes a 
detailed assessment of the sludge thickening, aerobic digestion, polymer feed systems, solids pumping, 
sludge dewatering and cake loading for land application 

City of Ouray, CO Technical lead for the design of a 0.465 MGD Moving Bed Bioreactor (MBBR) 
WWTF. The project includes replacing an aged and out of compliance aerated lagoon system with a new 
MBBR WWTF constructed adjacent to the lagoon site. The $15 million WWTF will be funded with 
combination of low interest loans (SRF) and grants (DOLA) and will be delivered using CMAR. The 
facility will include a new pretreatment building, flow equalization, MBBR process, Dissolved Air 
Floatation, UV disinfection, aerobic digestion and solids dewatering. The new WWTF began construction 
Fall of 2022. 

Crested Butte South Metro District, CO Technical lead for the design of a 0.3 MGD Integrated Fixed 
Film Activated Sludge (IFAS) WWTF Expansion project. The project includes rehabilitation / conversion 
of an existing extended aeration train to IFAS and clarifier and UV expansion. The expansion will provide 
adequate capacity for the District growth for the next 20 years. The project will be funded by a low interest 
loan (SRF) and delivered using the CMAR process. The construction NTP was July 2022 with an 
anticipated construction completion date of late Fall 2023. 

 

Education 
M.S., Civil/Environmental 
Engineering, West Virginia 
University, 1988 

B.S., Civil Engineering,  
West Virginia University, 1986 

Registration 
Professional Engineer: 
Maryland, Indiana, Colorado 

Professional Organizations  
Water Environment Federation 
(WEF) 

American Water Works 
Association (AWWA) 

 

 

 



John P. McGee, Principal 

West Jefferson Metro District, Evergreen, CO Technical Lead for the WJMD WWTF expansion from 0.7 to 0.95 MGD. The project 
includes the design of a new 3-stage biological nutrient reactor, internal recycle, new WAS pumps, addition of inDense ® technology, 
relocation of chemical feed for TP removal, new hybrid blowers, instrumentation, and RAS pumping improvements. The project began 
construction October 2020 and is being delivered using the Construction Manager at Risk (CMAR)  

Town of Windsor, CO Technical Lead for the 2019 Windsor Biosolids Evaluation and Project Manager. Project included a detailed 
comprehensive evaluation of the existing biosolids processes and identification of performance limiting factors. Biosolids stabilization 
and handling alternatives were presented and evaluated to determine the most feasible and cost-effective approach to meet the current and 
future needs for the Town. The Town is spending over $300,000 per year to haul liquid biosolids and projections for hauling could exceed 
$1 million per year within a 12-years. The biosolids study presented recommendations for improved biosolids stabilization and higher 
volatile solids destruction as well as solids thickening and dewatering.  

Town of Berthoud, CO. Project Manager for the 2.0 MGD Berthoud WWTP Regulation 85 nutrient evaluation. The project included a 
detailed wastewater characterization sampling and analysis plan for calibrating a mathematical model to simulate the treatment 
performance of the WWTP. Following calibration, the model was used to simulate biological and chemical nutrient removal performance 
with the addition of operational modifications and addition of unit process treatment systems at existing and future flow and loading 
conditions. The results of the evaluation were summarized in a report along with a detailed phased capital improvement program and 
budgets for WWTP operational modifications and improvements to meet Regulation 85 nutrient requirements.  

Town of Lyons, CO Technical Lead for the Lyons WWTP capacity re-rating evaluation. Project included a detailed treatment capacity 
evaluation and mathematical modeling based on influent wastewater characterization to meet effluent discharge requirements. Project also 
involved the request of Preliminary Effluent Limits (PELs) and working with CDPHE to determine selected effluent discharge locations 
that allowed for less stringent effluent concentrations for nutrients. 

Town of Lochbuie, CO Project Manager for a 2.0 MGD WWTF Headworks improvements including fine screening, grit removal and 
influent pump station. The project also included aerobically digested sludge dewatering using a rotary fan press and dewatered sludge 
conveyance to a roll off container. The project was delivered using the Construction Manager at Risk (CMAR) method and was completed 
in June 2019. 

City of Grand Junction, CO Project Manager for the 12.5 MGD Persigo Wastewater Treatment Facility Master Plan (WWTF MP). JVA 
teamed with Carollo to prepare a wastewater treatment and collection system masterplan. JVA’s specific role for the WWTF MP was to 
evaluate biosolids handling and markets for either Class A or Class B beneficial reuse and updating their GIS to include the hydraulic 
modeling and condition assessments of the collection system. JVA was tasked with evaluating the lift stations and collection system based 
on the modeling and condition assessments and preparing prioritized capital improvements plans. The project was kicked-off in April 
2020 and was completed in April 2021. 

Town of Mead, CO Project Manager for replacing a failing grit pump and controls and replacement of the mixing and aeration system 
for the aerobic digester. The Mead WWTF is rated for a capacity of 0.5 MGD. The design was completed in February 2021 with 
construction beginning April 2021. The new grit pump will improve grit removal from the vortex grit chamber and classification and 
washing of the grit. The new mixing and aeration system for the aerobic digester will improve volatile solids reduction resulting in less 
biosolids production as well as a more stabilized Class B biosolid and less odors. The project was completed by June 2021. 

Town of Berthoud, CO.  Technical lead engineer for the design of the 2.0 MGD Berthoud WWTF grit removal / classifier rehabilitation, 
UV system replacement, aerobic digestion expansion, secondary clarifier launder cover addition, and effluent flow metering improvements 
project. These improvements were initiated due to aged equipment and processes and rehabilitated with new equipment to improve 
treatment performance and maintain the life expectancy of the plant. The project is in the process of being delivered using CMAR and 
began construction May 2019. 

City of Loveland, CO Project Manager (with the City of Loveland) for a 10 MGD headworks improvements consisting of the addition 
of a fine screen, conveyor and washer / compactor and replacement of the aerated grit chamber with a vortex type grit chamber with grit 
pumping. The project also consisted of a new bio filter and chemical scrubbing system for odor control for the gravity influent junction 
box and headworks. In addition, project included replacement of the primary sludge pumps with new screw centrifugal pumps along with 
flow metering and piping to the digester. 



  

Anna Moderski, PE 
 Senior Engineer, Environmental Engineering 

Project Experience 
Roundup River Ranch Water and Wastewater Treatment Systems, Eagle County, CO – Senior 
engineer for a design of a 25 gpm membrane filtration water treatment system, including upgrades to the 
water treatment facility, raw water source improvements and related projects. The project included 
Preliminary Engineering Reports for Colorado Department of Public Health and Environment and 
permitting approval. The wastewater project involves moving a 8,000 gpd alternative wastewater 
technology from the demonstration test to full permit certification.  The WWTF consisted of a Multi-
Stage Activated Biological Process treatment system with discharge to the Colorado River with 
engineering deviations. Permitting included 1041 approval from the county and CDPHE Site Location 
Application Approval.   

Town of Buena Vista Water Treatment Plant Expansion, Buena Vista, CO – Senior project engineer 
designing an expansion for the Town of Buena Vista Water Treatment Plant to meet growing demand. 
Responsible for various design calculations, including system hydraulics, chemical dosing and storage 
calculations, CT calculations, and pump duty point calculations. Developed the Basis of Design Report 
to obtain construction approval. 

Confidential Client, Ridgway, CO – Senior Engineer for the design of a new water treatment system 
for a private ranch designed to meet a specific finished water quality profile. Responsible for process 
design, defining design criteria, equipment selection, project manual development, and drafting 
coordination. Also assisted in the construction administration of the project, including facilitating the 
bidding process, coordinating with the contractor and equipment supplier, observing construction 
progress, and reviewing submittals.  

Town of Berthoud, CO – Project engineer for calibration and BioWin modeling of the Berthoud 
Regional WWTF. The modeling consisted of calibration using influent data from an existing package 
facility which is to be consolidated with the new regional WWTF. The new regional WWTF is sized for 
an initial capacity of 0.125 MGD expandable to 2.5 MGD and is designed to meet Regulation 85 for new 
discharge locations (i.e. TIN < 7 mg/l, TP < 0.7 mg/l). Following calibration the model was used to 
simulate the treatment process for meeting the Regulation 85 effluent limits. The new regional WWTF 
will go on-line in spring 2016. 

Arapahoe Race Track, Arapahoe County, CO – Project Engineer for evaluating wastewater treatment 
processes for meeting new ammonia –nitrogen discharge limits for the race track. The evaluation 
included a qualitative and quantitative evaluation of three treatment alternatives; consolidation with City 
of Aurora, moving bed bio-reactor (MBBR) and effluent spray irrigation. The MBBR was recommended 
based on the evaluation criteria. 

Battery Park City Water Reuse, NY - Project Engineer for the design of a LEED membrane filtration 
wastewater recycling facility for the City of Battery Park, NY. Key elements of the project included flow 
equalization, anoxic digestion, aeration, ultra filtration, UV and ozone sterilization of water to reuse as 
flush water.  Responsible for all aspects of project from process modeling, conceptual design through 
detailed design and construction. 

Devil’s Thumb Tank, City of Boulder, CO – Project Manager and Engineer for the City of Boulder to 
improve the water quality monitoring program at the Devil’s Thumb Tank location.  The City aspires to 
collect water quality data through an on-line water distribution monitoring panel to analyze for free 
chlorine, turbidity, pH, conductivity, pressure and temperature in a reagent-less system.  In addition, 
existing mechanical equipment, located in a subsurface vault, was relocated to the new water distribution 
control building.   

Galambs Manufactured Housing Park, Watkins, CO – Project Engineer for an advanced treatment 
design for a manufactured housing park that was in non-compliance with their existing treatment system. 
The project consisted of a primary treatment system followed by an attached growth media for 
recirculating primary effluent onto the media with effluent return back to the primary treatment system 
for de-nitrification. The treated effluent is disinfected using UV prior to surface water discharge. 

Greenland Ranch Water Pipeline, CO – Project Engineer for 30% construction documents for a 
proposed 24 inch 10,000 gpm raw water 30 mile transmission pipeline.  The project included pressure 
and gravity flow with pressure relief stations. 

Education 
B.S., Bioresource Engineering, 
Rutgers State University, New 
Jersey, 2005  

Registration 
Professional Engineer:  
Colorado 

Professional Organizations  
American Water Works 
Association  

Society of Women Engineers  

 

 



  

James Cochran, PE 
 Senior Project Engineer, Environmental Engineering 

Project Experience 
C Lazy U Ranch WWTP, Granby, CO – Project Engineer for the design, permitting, and construction 
administration of a Nebula™ MultiStage Biofilm System to meet stringent total inorganic nitrogen (TIN) 
effluent limits at low temperatures (5o C). Design includes evaluation of existing preliminary treatment 
tanks, new duplex influent pump station, 2mm automatic fine screening equipped with automatic bypass 
and a  conveyor/washer/compactor, Nebula™ secondary process, clarifier with chain and flight 
mechanism, and UV disinfection.  Permitting included 1041 approval from the county and CDPHE Site 
Application, Process Design Report, and Construction Approval. 

Roundup River Ranch WWTP, Gypsum, CO – Senior Project Engineer for design and permitting of a 
0.027 MGD Nebula™ MultiStage Biofilm System to meet stringent ammonia limits for surface water 
discharge.  This project involved new screening in preliminary treatment tanks, expansion of the existing 
Nebula™ MultiStage Biofilm System in existing basin footprints to meet current CDPHE alternative 
technology requirements, design of new baffle walls for the Nebula™ secondary treatment, upgrades to 
existing blowers, new clarification settling tanks equipped with effluent filters, relocation of an existing 
cloth media rotating drum filter, and capacity evaluation and re-permitting on an existing UV disinfection 
system.       

Camp IdRaHaJe Preliminary Engineer Report and WWTP, Bailey, CO – Senior Project Engineer for 
the evaluation of the existing utilities and helped prepare a Preliminary Engineering Report to 
communicate recommendations for wastewater treatment system improvements. The improvements were 
intended to address past CDPHE compliance excursions and more stringent impending permit limitations. 
Responsible for assessing potential treatment processes associated with CDPHE groundwater discharge 
permits to be recommended as alternatives for meeting compliance limitations.  The proposed wastewater 
solution included design and permitting of a 0.02 MGD CDPHE permitted WWTP.  This project involved 
a new collection system to a centralized treatment system. The system will consist of a headworks with 
mechanical fine screening, grit removal, and pre-equalization, secondary treatment with AlgaeWheel® 
treatment process, WaveTex denitrification, and secondary clarification, and disinfection with UV. 
Treated effluent will be discharged to groundwater by way of an infiltration gallery.  

Berthoud Wastewater Plant Improvements, Berthoud, CO – As part of ongoing on-call wastewater 
projects for the Town of Berthoud, project included the design of a new aeration system for an existing 
aerobic digester, updates to the grit removal system, and in-kind replacement of an antiquated UV 
disinfection system. Project Engineer for design and permitting of the aerobic digester, and retrofitting the 
existing UV basins to accommodate a new UV disinfection system.      
 
City of Idaho Springs Dewatering Facility and Digester, Idaho Springs, CO.   Design Engineer for 
permitting and detailed design of a dewatering facility and aerobic digester. Project includes design of a 
screw press solids dewatering system, polymer chemicals feed system, progressive cavity cake pump, and 
solids load out facility.  Also involved in design and permitting of an in-series aerobic digester equipped 
with a coarse bubble aeration system and submersible mixers.   
 
Heron Lakes Lift Station Project, Berthoud, CO.   Design Engineer responsible for design of a lift 
station and odor control for the Heron Lakes Development to connect to the Town of Berthoud’s WWTF. 
This project consisted of a site location application, a basis of design report, and the procurement of 
construction plans and specifications. Design elements included: a duplex submersible pump station in a 
new wet well, a control building, an activated carbon odor control system, a generator with automatic 
transfer switch, and a forcemain connecting to an interceptor manhole.  

Windy Peak Outdoor Education Laboratory School OWTS, Bailey, Colorado – Engineer responsible 
for writing and developing the site application to de-rate Windy Peak’s existing state permitted 
groundwater discharge system to a county permitted system. Responsible for designing three new onsite 
wastewater treatment systems equipped with higher level treatment for the Windy Peak outdoor lab. 
Design elements included: retrofit of an existing septic tank, design of new septic tanks, three Orenco Ax-
Max higher level treatment system, dosing pump system, control system, forcemain, and soil treatment 
areas.  

 

Education 
M.S. Colorado School of Mines, 
Civil and Environmental 
Engineering, 2014  

B.S. Colorado School of Mines, 
Engineering – Environmental 
Specialty, 2013 

Registration 
Professional Engineer: 
Colorado 

Professional Organizations  
Colorado Professionals in 
Onsite Wastewater 

American Water  
Works Association 

Water Environment Federation 

 

 



Chelsea L. Fagan 
 Project Engineer, Environmental Engineering 

Project Experience 
City of Ouray Wastewater Master Plan, Ouray, CO: Design engineer for the completion of a 
new wastewater master plan for the City of Ouray. The Plan evaluated projected flow and load 
scenarios, existing infrastructure, future regulatory implications, and provided a 10-year capital 
improvement program. Recommendations from the master planning effort included: inflow and 
infiltration study, collection system evaluation and master plan, industrial pre-treatment program 
development, rate study, and a new mechanical treatment plant to replace the lagoon treatment 
system. As a result of this effort, JVA is currently working with the City on the design of a new 
mechanical wastewater treatment plant to meet the City’s treatment objectives and future 
capacity requirements.  

Meeker Sanitation District WWTF & Collection System Assessment, Meeker, CO: Design 
engineer conducting a detailed analysis of the District’s WWTF and Collection System. The 
project included televising and analyzing video of over 18 miles of the collection system and 
evaluating options including costs for repair and replacement. The project also included a 
comprehensive evaluation of the District’s WWTF including major process equipment, concrete 
and steel structures, H2S corrosion, electrical and mechanical systems. The evaluation 
investigated alternatives and developed recommendations for improvements. 

Crested Butte South Metropolitan District Wastewater Treatment Plant Preliminary 
Capacity Evaluation, Crested Butte, CO: Design engineer for a preliminary evaluation of the 
service area current and projected flow and loads, evaluation of the existing facility, and 
development of near and long term capital As part of this project a new headworks system was 
evaluated and layout alternatives within the existing footprint for a new IFAS treatment train 
were considered. The District has limited expansion capability due to site constraints. This 
project provided the District with an understanding of their maximum facility capacity based on 
available tank volumes and existing footprint to use in establishing development guidelines for 
the service area. The final capital improvement plan recommended and prioritized project needs 
and developed a timeline for a plant expansion.  

City of Montrose WWTF Headworks Improvements, Montrose, CO: Design engineer for 
permitting, design, and construction administration services for new screen and washer 
compactor as well as grit pumps for the City’s WWTF. The project included a detailed evaluation 
of screening equipment options and review of HVAC issues in the headworks building. 

Town of Windsor Wastewater Treatment Plant Biosolids Evaluation and Planning Study, 
Windsor, CO: Design engineer for the completion of a study evaluating the existing biosolids 
facility condition and capacity, regulatory assessment for facility upgrades, design calculations 
to size biosolids treatment and storage upgrades. 

Wastewater Treatment Facility Improvements Project, Peetz, CO: Design engineer 
responsible for the design and development of a USDA Preliminary Engineering report and 
USDA Environmental Report. It is anticipated that an evaporative lagoon system will 
appropriately address the regulatory compliance issues that the Town of Peetz currently faces for 
its wastewater treatment facility.  

Town of Crested Butte Water Treatment Plant Improvement Project, Crested Butte, CO: 
Design engineer for the design of a treatment plant expansion project for the Town’s existing 